
CITY OF WHITEHOUSE 

ater 
& 

May, 2000 

Prepared by 

BURTON & ELLEDGE, INC. 
EnvironmentaVCivil Engineers 
1121 ESE Loop 323, Suite 212 

Tyler, Texas 75791 
(903) 561-6993 



CITY OF WHITEHOUSE 
WATER & WASTEWATER FACILITIES PLANNING 

Table of Contents 

SECTION 1.0 - EXECUTIVE SUMMARY .................................................................................. 1 
SECTION 2.0 - AUTHORIZATION AND SCOPE ...................................................................... 4 

2.1 Authorization and Organization .......................................................................................... 4 
2.2 Scope and Objectives of Study ........................................................................................... 4 
[...]
Maintenance, and b) Collection System Maintenance. 

a) Lift Station Maintenance 

Effective maintenance at a lift station begins with good housekeeping. Keeping 
the grass mowed and trimmed and keeping all concrete and metal surfaces painted 
improve the appearance of the station and promote a public image of a well 
operated and maintained facility. Additionally, painting will increase the life span 
by protecting these materials from the elements and the highly corrosive 
environment inherent in sewer systems. 

Equipment maintenance at the lift station begins with lubrication. Following 
manufacturer's recommendations regarding the frequency of lubrication and the 
type of lubricant cannot be over emphasized. Good lubrication will reduce 
friction and wear of moving parts. It also prevents rust and other forms of 
corrosion. 

Maintaining manufacturer's instructions and the O&M manual provides valuable 
information to the City. Information regarding parts and service are usually found 
in the O&M manual. This manual also provides manufacturer's 
recommendations regarding lubrication and overall maintenance procedures. 

b) Collection System Maintenance 

Preventive maintenance is a program of scheduled inspections, cleaning and 
minor repairs. An effective program discovers potential problems and prevents 
their development before failures occur. Since failures usually require major 
repairs, preventive maintenance will save the City money. 

Each portion of the collection system should be inspected at scheduled intervals. 
The frequency of these inspections should be scheduled to discover and correct 
developing problems before serious damage results. Factors affecting the 

G:I WHHOUSEI804.2-99twdbRegW& WwlEJectronicReportlReport.doc 



Page 31 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

frequency of inspection include sewer size, material, type of construction, service 
area, flow rates, past problems, and the size of crew and equipment required. 

Operators receive excellent training and instruction in the short schools offered by 
the Texas Engineering Extension Service and through active memberships in the 
Texas Water Utilities Association and the Water Environment Association of 
Texas. Such training is part of the TNRCC licensing requirements. This report 
also stresses the importance of good record keeping practices and the types of 
information that should be recorded. Both the frequency of the maintenance work 
and the type of work performed should always be recorded. In lift stations, run 
time meter information should be recorded. In the collection system, a map 
showing the lines and manholes that have been inspected and those locations 
where other work has been performed should be maintained. Eventually, the City 
will have a database of information that will be useful in planning upgrade and 
replacement programs. A database of identified III sources and a rehabilitation 
program will be money and time well spent because of the costs which will be 
avoided for treatment plant expansion and major line upgrades. 

c) Budget 

The City currently has two (2) full-time and two (2) part-time personnel assigned 
to wastewater operations. These include the following: 

WHITEHOUSE WASTEWATER O&M PERSONNEL 
Operator FulIJPart 

Title Class Time 
Public Works Director C P 
Code Enforcement Officer B P 
Chief Plant Operator C F 
Assistant Plant Operator C F 

There are additional personnel assigned to perform administrative tasks. Other 
personnel and summer hires are utilized routinely as needed. 

All wastewater personnel also assist with operation of the water system as needed. 
Routine tasks include line locations to assist contractors and other utilities, line 
repairs, new taps, inspections of new construction, line cleaning, lift station 
O&M, equipment maintenance and repair, sampling, testing, and record-keeping. 

Other tasks are assigned as needed. For example, assistance may be needed by 
the street department, the water department, or for general customer service (i.e., 
responding to complaints). 

The current (FY 1999-2000) annual budgets for "wastewater operations" are as 
follows: 

G:\WHHOUSE\8o.1.2-99twdbRegW&Ww\ElectronicReportlReport,doc 



Page 32 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

WHITEHOUSE ANNUAL WASTEWATER OPERATIONS BUDGET 
Expense Category Amount 
Personnel Services $65,404 
Supplies & Materials 17,650 
Maintenance of Buildings & Land 15,000 
Maintenance of Equipment & Machinery 13,900 
Contract Services 39,272 

--
Capital Outlay 52,000 
TOTAL $203,226 

5.5 Collection System Evaluation 

5.5.1 Map Update 

The collection system map was originally prepared in 1988. This map was updated to 
show the numerous extensions and subdivisions which have been added to the system 
since then. An up to date collection system map is crucial to evaluating and 
maintaining the collection system. The updated map is presented in Exhibit 16. 

5.5.2 Subarea Delineation 

In order to assess line capacities the collection system was divided into subareas and a 
schematic diagram was developed to show how each subarea is interconnected. The 
subarea map and schematic diagram are presented in Exhibit 21. The schematic 
diagram is in Exhibit 21. Current and future populations were then apportioned to the 
various subareas as shown in the two exhibits. 

The subareas were designated as "El - EI7" or "WI - W19" depending on which 
side of SHll 0 the subarea is located. The system has two main branches, both of 
which terminate at the WWTP with 10-inch diameter lines. There are no lines larger 
than 10" in the system. 

The wastewater flow mte genemted in each subarea was estimated by multiplying the 
subarea population by an estimated per capita peak flow rate as follows: 

(population)( 100 gallons/person! day )(peaking factor of 4.0)/1 ,140 minutes per day 

E.g., (100)(100 gpcd)(4.0)/1,440 = 83 gpm 

Thus, assuming a peaking factor of 4.0, a population of 100 could be expected to 
generate a design flow rate of 83 gpm. 

G:\WHHOUSEI804.2.99twdhRegW&WwlElectron;cReportlReporl.doc 



Page 33 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

A summary of the flows from each subarea is presented in Exhibit 22. These flows 
were combined as dictated by the schematic diagram. 

5.5.3 Main Line Capacities 

It is important to know the capacities of main lines when planning for future growth 
because, any line that currently flows at capacity will not accept this growth. Several 
factors should be considered when determining if a main line is adequate for current 
and future needs. Some of these factors are as follows: 

• What is the area served by the line? 
• Is the area fully developed? 
• Do only residential areas contribute or do commercial and industrial areas 

contribute as well? 
• Is it likely that other drainage basins will be pumped to the line? 
• What is the current flow in the line? 
• What is the theoretical (calculated) capacity of the line? 

The line capacities were calculated using Manning's equation and assuming 
minimum grade per lNRCC design criteria. This is appropriate for the Whitehouse 
area for the main lines, most of which have segments installed at minimum grade. 
This methodology assumes uniform gravity flow with no allowance for increased 
hydraulic gradient when lines are surcharged. 

By comparing line capacities with generated flow rates at both current and projected 
populations, an assessment was made regarding adequacy of the existing lines. A 
summary of main line capacities in Exhibit 22 shows that three (3) main lines need to 
be upgraded to handle projected sewer flow rates. 

5.6 Line Relocations 

The Texas Department of Transportation (TxDOT) has a number of projects planned to 
increase traffic capacities in the Whitehouse area. A map of these proposed TxDOT projects 
is included as Exhibit 13. The widening of FM 346 through Whitehouse will require that the 
City relocate its sewer lines in conflict with the widening project. Approximately 15,000 LF 
of existing sewer main, including 31 manholes will have to be relocated by the City. The 
affected lines are indicated on Exhibit 32. 

5.7 Regulatory Compliance 

The City has a good record of consistent permit compliance since its plant was upgraded in 
1995. However, flows have increased since then due to an increased number of customers. 
In addition, as discussed in Section 5.3, III has also increased. Plant effluent data are 
presented in Exhibit 18 which shows the compliance history. 

G:IWHHOUSEI804.2-99twdbRegW&WwlElectronicReportlReporl.doc 



Page 34 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

Due to the increased flows, the City has been mandated by the TNRCC to InItIate 
engineering and financial planning for expansion of its facilities in accordance with 30 T AC 
305.126. This same statute will require that construction for expansion begin when flow 
rates exceed 90% of the permitted flow rate (i.e., 0.612 MGD) for three consecutive months. 
This is expected to occur in 2001. 

5.8 Treatment Plant Expansion Options 

5.8.1 Existing Facility 

A layout of the existing facility is included as Exhibit 23. The wastewater treatment 
plant currently serving the City of Whitehouse was originally constructed in 1970 
and, initially, consisted of an oxidation ditch and two polishing ponds. A plant 
upgrade in 1986 implemented an extended aeration activated sludge process with the 
addition of an aeration basin and clarifier in a single above ground steel tank, an 
intermediate lift station, a chlorine contact chamber, and sludfe drying beds. The 
plant was designed to treat 0.680 MGD of domestic wastewater. 

In 1995, the plant was upgraded due to more stringent permit limits and to achieve 
nitrification. I It was converted to a complete mix process with the following 
improvements: 

• new grit separator 
• convert digester to additional aeration capacity 
• replace mechanical aerators with diffused aeration system 
• convert pre-aeration oxidation ditch to aerobic digester 
• add enhanced sludge dewatering capability 

The permitted and design flow rate remained at 0.680 MGD. The current permit is 
included as Exhibit 19. Photos of plant components are included in Exhibit 24. 

5.8.2 Design Flow Rate 

Flow data in Exhibit 18 show a maximum month, average daily flow rate of 0.6 MGD 
in 1998 when the estimated popUlation was 6,000. This equates to a per capita flow 
contribution of 600,000 gpdJ6,000 = 100 gpcd. A 20% allowance for future 
commercial users and III results in a per capita flow contribution for design purposes 
of 120 gpcd. This figure was multiplied times the population projection presented in 
Exhibit 7 to project future wastewater flows presented in Exhibit 20. The projected 
flow rate for 2030 is 1.92 MGD. The design flow rate for comparing alternatives was 
2.0MGD. 

G:\WHHOUSE\804.2-99twdbRegW&WwlElectrooicReportIReport.doc 



Page 35 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

5.8.3 Option 1: Expand Existing Plant 

• 

• 

• 

I 
• 

There are pros and cons associated with each option. The pros and cons of expansion 
ofthe existing plant are as follows: 

Option 1: Expansion on Existing Site 
Pros Cons 

A void acquisition of land for new • Potential for odors and noise in close 
plant site and new outfall easement proximity to residential neighborhoods 
Continued use of existing structures • Service area which can gravity flow is 
and equipment limited to present area 
Infrastructure to serve plant I· Site limitations result in less than 
(electricity, water, access, etc.) is in- optimum layout, and limited future 
place l· expansion 
Less risk of contested permit Limited flexibility to optimize plant 
proceedings for energy efficiency 

A proposed layout and schematic flow diagram for expansion to 2.0 MGD on the 
existing plant site is presented in Exhibit 25. Improvements would include the 
following: 

• Construct new influent pump station and mechanical bar screen. 
• Demolish/abandon existing oxidation ditch. 
• Convert existing above ground steel aeration basin/clarifier to aerobic digester, 

using existing blowers for aeration and mixing. 
• Convert existing chlorine contact chamber to digester supernatant decant unit. 
• Construct new aeration basin, dual train. 
• Construct two new clarifiers. 
• Construct new blower building for aeration basin. 
• Construct new RAS and WAS pump station. 
• Construct new sludge dewatering facility. 
• Construct new UV disinfection system. 
• Construct new paving and drainage facilities. 
• Other miscellaneous items: 

• Electrical instrumentation 
• Yard piping 
• Splitter boxes 
• Plant water & sewer 

The probable cost for Option 1 is included in Exhibit 34. 

G:\WHHOUSE\80.f.1-99twdhRegW&Wwl£lectron;cReportlReporl,doc 



Page 36 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

5.8.4 Option 2: Construct New Facility 

A possible site for construction of a new plant downstream of the existing site was 
selected by examining the contours and other topographic features shown on the 
U.S.G.S. 7.5 minute quad map. The Smith County Appraisal District Maps were also 
examined for property boundary information. The site was selected based on 
accessibility, constructability, and a location which would optimize the additional 
watershed service area for gravity flow. The selected site location is shown in 
Exhibit 26. The pros and cons of constructing a new plant at a new location are as 
follows: 

Option 2: Construct New Facility 
Pros Cons 

• Can optimize new site for ease • Will require acquisition of land 
of operation and future for plant site and outfall line 
expansion easement (and possibly site 

• Opens new areas for access) 
economical service • Risk of contested permitting 

• Remote location reduces risk process 
of noise/odor issues • Cost of new outfall line and 

• More flexibility to optimize more right-of-way to maintain 
treatment process for energy • Infrastructure not in place 
efficiency 

A proposed layout and schematic flow diagram for a new 2.0 MGD plant at a new 
location are presented in Exhibit 26. Improvements would include the following: 

• Influent pump station and mechanical bar screen 
• Grit removal system 
• Dual train aeration basin with diffused aeration 
• Two clarifiers 
• RAS and WAS pump station 
• Sludge dewatering and loading facility 
• UV disinfection system 
• Two-stage digestion and decant facility 
• Blower building 
• Access, paving, and drainage facilities 
• Lab and office building 
• Maintenance/storage shop 
• Other miscellaneous items:; 

• Electrical and instrumentation 
• Yard piping 

G:1WHHOUSE1804.].!J9twdbRegW&WwlElecfronicReportlReport.doc 



Page 37 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

• Splitter/junction boxes 
• Plant water & sewer 
• Grading and fencing 

The probable cost for Option 2 is included in Exhibit 34. 

5.8.5 Option 3: Pump to Tyler Southside Plant 

Due to the close proximity of Whitehouse to Tyler, consideration was given to 
abandoning the Whitehouse WWTP and pumping all Whitehouse wastewater to 
Tyler'S Southside WWTP for treatment. This would require that a new pump station 
be constructed at the existing Whitehouse plant capable of pumping up to 4,200 gpm. 
A 24-inch diameter force main would be required. The force main route was selected 
from Whitehouse, Smith County, and U.S.G.S. maps to following existing roadways. 
The route location is shown in Exhibit 27. The pros and cons of this option are as 
follows: 

Option 3: Pump to Tyler Southside Plant 
Pros Cons 

• Whitehouse is out of the • Extensive contract negotiations 
wastewater treatment business, but with Tyler to establish precedent 
remains in collection and transport as regional sewer system. 
business. • Lose control over wastewater 

• Reduction in City labor force for treatment costs and rate structure. 
plantO&M • Risk of downstream water rights 

• Recover plant site land for other issues. 
uses. 

• Avoid costs to O&M WWTP, 
much lower electricity costs. 

The probable cost for Option 3 is included in Exhibit 34. 

5.9 Evaluation of Quail Run System 

Quail Run is a residential subdivision located just west of Whitehouse in the Walnut Grove 
WSC service area. Sewer service is provided by the Greater Whitehouse Utility Company, 
Inc. (GWUCI). Both the Quail Run Property Owners' Association and the GWUCI have 
approached the City of Whitehouse about taking over the sewer system serving Quail Run. 
The location of the subdivision is shown in Exhibit 1. 

Due to a petition filed with the TNRCC by GWUCI, administrative hearings were held by the 
TNRCC prior to completion of this report. A separate report was prepared for use in the 
hearings entitled "Quail Run Subdivision Sewer System Evaluation". The results of that 
report are presented in Exhibits 30 and 31. The report concluded the following: 

G: IWHHOUSE\804.2-99twdhRegW& WwlElecrronicReportlReporl.dvc 



Page 38 
CITY OF WHITEHOUSE 

WATER & WASTEWATER FACILITIES PLANNING 

"Information gathered during this evaluation indicates that the entire collection system 
serving Quail Run Subdivision does not meet TNRCC requirements. The system must, 
therefore, be replaced. It is recommended that Option 2 of the collection system 
alternatives be implemented. The opinion of probable cost for this option is $424,000. 
Implementation of this option will result in a collection system that meets TNRCC 
requirements and transports the wastewater to the City of Whitehouse WWTP for 
treatment and disposal. This will also ensure that, when annexed, the City of Whitehouse 
will inherit a system that meets their requirements." 

5.10 Recommendations for Wastewater System 

Improvements to the City's wastewater treatment and collection system are required for the 
City of Whitehouse to maintain compliance with its discharge permits, to accommodate 
current sewer needs in the region, to accommodate future growth, and to accommodate 
pending transportation system improvements. Proposed treatment plant improvements are 
designed to increase the City'S treatment capabilities to 2.0 MGD. Based on the population 
and flow projections, this design condition should provide adequate treatment capacity until 
the year 2030. Proposed improvements to the collection system are designed to increase 
hydraulic capacity of the system, reduce long term capital expenditures through enhanced 
O&M, and increase system reliability. A map showing the locations of these proposed 
improvements is included in Exhibit 32. 

When considering prioritization of improvements, a three-tiered approach was developed. 
Tier I improvements are those projects that are required to meet current system deficiencies 
and short-term growth needs, and which are scheduled for implementation within the next 5 
years. Tier II improvements are those projects which are recommended for extending service 
to currently developed or developing areas. These are areas for which the City has already 
considered providing service outside the current city limits and for which the cost of 
providing service has been investigated. Tier II projects mayor may not be implemented 
within the next 5 years, depending on availability of funding, financial feasibility, and other 
institutional and legal considerations. In addition, Phase 2 of the WWTP expansion is 
considered as a Tier II project because it is somewhat dependent on the implementation of 
the other Tier II projects. Tier III improvements are those projects that will provide service 
to newly developed areas and/or will enable the City to eliminate one or more lift stations. 
Tier III projects serve as a guide which the City can use as a "lift station elimination plan" for 
reducing long-term O&M costs. Opinions of probable costs for Tier I and II projects were 